273382/86]

WHL-2 Load Wheel

Diameter —\
5

WHLA— L1 =
Steering Wheel L-2
Diameter
"-\-\‘l
L+
W-2

T TH.3 Raiced
T '

| | Height
H-2 Lowered
Height

UNIT DIMENSIONS & INFORMATION

PART NO.
(TRUCK+BATTERY+CHARGER) 273382 273386
PART NO.
(TRUCK+NO_BATTERY) 170013 170017
CAPACITY 4,400 Ibs 4,400 Ibs
W=1 X L1 26.5" x 45" 21.5" x 45"
W—2 6.8" 6.8"
=2 73.75" 73.75"
WHL—1/WHL—2 10" /3 10" / 3
H=1/H—2/H=3 59" / 3.3 / 8" 59" / 3.3 / 8
BATTERY (3) 8V 195Ah (3) 8V _195Ah
WEIGHT (WITH BATTERY) [1,370 Ibs 1,337 Ibs
WEIGHT (WITHOUT BATTERY) |860 Ibs 827 Ibs

WALKIE PALLET TRUCK

Features

e 1 year warranty: DC motor drive, hydraulic
pump, controllers and switches.

90 day parts

— horn

warranty.

Three 8V/195 Ah batteries.
Turn radius of 65.5”

Lift speed under load: 1.36"/sec.

Lowering speed under load: 1.36”/sec.
Ergonomic handle with:
— throttle forward and reverse speeds
lift and lower controls

— belly reverse safety button

— electromagnetic disc brake with automatic
dead—man feature whenhandle is released

e Key operated.

load wheels.

10" polyurethane steering and 3" polyurethane

D
273382,

T
HEAVY DUTY WALKIE PALLET TRUCK

owes RWS 09-12-13

170013, 273386, 170014 oo
v, Do

-
273382/86 [j]




273382/86

GENERAL ASSEMBLY

REPLACEMENT PARTS LIST

ITEM |PART NO.

Is)

DESCRIPTION

REAR BOX ASSEMBLY

2000| 274217 | BALANCE WHEEL ASSEMBLY
3000 FRONT BODY ASSEMBLY
4000 BATTERY CONTAINER

5500| 274219 | CYLINDER

6000 STEERING SYSTEM

7000| 274216 | CONTROLLER

8300 | 274215

POWER UNIT

9000 STAND—ON PLATFORM (OPTION)
0001| 274279 | SCREW M8 X 25

0002 CROSS BOARD

0003 SHAFT

0004 BEARING @16

bl 0005 | 274272

SNAP RING @16

SNAP RING @22

BEARING @22

CYLINDER FIX SHAFT (TOP)

SPRING WASHER @28

0006
0007
0008
0009 | 274344

SCREW M8 X 25

FLAT WASHER @8

SPRING WASHER 210

SCREW M10 X 25

SCREW M10 X 40

SPRING WASHER @10

0016 | 274277

SCREW M10 X 25

MAIN BODY COVER

MIDDLE COVER

0019 | 274339

FLAT WASHER @6

N S B I N R L E T e B L R R N L L R B B B B B R B N R

SCREW M6 X 40

Features

e Turn radius of 65.5”

T
HEAVY DUTY WALKIE PALLET TRUCK
273382, 7001

WALKIE PALLET TRUCK
e 24V/195Ah Battery Pack/Charger

e Lift speed under load: 1.36"/sec.
e Lowering speed under load: 1.36"/sec.

14 oeom

170013, 273388, 1

owes RWS 09-12-13

-
273382/86 [j]




273382/86]

REAR BOX ASSEMBLY

REPLACEMENT PARTS LIST

ITEM |PART NO.| DESCRIPTION QTY
1001 REAR BOX FRAME 1
1002 | 274209 | BATTERY METER 1
1003 | 273441 | KEY SWITCH 1
1004 SCREW M4 X 25 2
1005 FLAT WASHER @4 2
1006 | 274205 | EMERGENCY STOP SWITCH 1
1007 BOLT M12 X 40 2
1008 SPRING WASHER @12 2
1009 HOOP 1
1010 BOLT M10 X 40 2
1011 SPRING WASHER @10 2
1012 HOOP 2

TEAVY DUTY WALKIE PALLET TRUCK
273382, 170013, 273386, 170014 oo

owes RWS 09-12-13

-
273382/86 [j]




273382/86]

BALANCE WHEEL

|
1l
100
‘ A
2003
@/;DH

REPLACEMENT PARTS LIST

ITEM |PART NO.| DESCRIPTION QTY
2001 SCREW M8 X 90 2
2002 SNAP RING @25 2
2003 | 274284 | BEARING 6205 2
2004 BEARING HOLDER 2
2005 BEARING 33205 2
2006 HOLDER BASE 2
2007 SNAP RING @16 4
2008 SHAFT 2
2009 BEARING @16 4
2010 WHEEL FRAME 2
2011 PU ROD 2
2012 SPRING 2
2013 SPRING WASHER @8 2
2014 NUT M8 2
2015 NUT M12 2
2016 FLAT WASHER @12 2
2017 COVER 4
2018 | 274307 | BEARING 6204 4
2019| 274300 | BALANCE WHEEL @76 X 36 2
2020 BOLT M12 X 40 2

TEAVY DUTY WALKIE PALLET TRUCK
273382, 170013, 273386, 170014 oo

owes RWS 09-12-13

-
273382/86 [j]




273382/86 REPLACEMENT PARTS LIST

FRONT BODY ASSEMBLY ITEM [PART NO.| DESCRIPTION

o

3001 CONTAINER COVER

3002 FORK WELDMENT

3003 | 274307 | BEARING 6204

3004 |FRONT WHEEL KT FRONT WHEEL @80 X115

3005 |FRONT WHEEL Kl WHEEL SHAFT

3006 GUIDE WHEEL

3007 SHAFT

3008 WHEEL FRAME

3009 GREASE CUP

3010 SPRING PIN @6 X 40
3011 BEARING @16

3012 ROD

3013 SHAFT

3014 NUT M22 X 1.5

3015| 273428 | SNAP RING 216

3016 | 273429 | SHAFT

3017 BEARING @16
3018 ROD HOLDER
3019 CONNECTION BASE
3020 BEARING @22

3021]| 273430 | SHAFT

3022 | 273431 | SNAP RING @22

3023 SNAP RING @12
3024 IDLER PULLEY
3025 IDLER PULLEY SHAFT

AO)NNNNNNNN-P-PNN-PO)NNNNI\)N-P—k—kj

274218

KIT: FRONT WHEEL (INCLUDES
ITEMS 3003, 3004 & 3005)

-

WESCO
NORTH

FEAVY DUTY WALKIE PALLET TRUCK
273382, 170013, 273386, 170014 oo,

INDUSTRIAL PRODUCTS INC.

WALES PENNA. 19454

owee RWS 09-12-13

=
273382/86 [i]




273382/86 REPLACEMENT PARTS LIST

ITEM |[PART NO.| DESCRIPTION
5501 CYLINDER BARREL
CYLINDER 5502 | SEAL KIT | PISTON
5503 PISTON ROD
5504 COPPER SLEEVE

5505 [ SEAL KIT | WEARABLE RING
5506 [ SEAL KIT | OIL SEAL
5507 | SEAL KIT | DUSTPROOF RING
5508 [ SEAL KIT | O—RING @80 X 26.5
5509 DIRECTION SLEEVE
KIT: SEAL, CYLINDER INCLUDES
KI2T7:4§:ZEL ITEMS: 5502, 5505, 5506,
5507 AND 5508

s}
_‘_‘_‘NN_‘_‘_‘_‘Q

-

TEAVY DUTY WALKIE PALLET TRUCK| ==t RWS 09-12-13
273382, 170013, 273386, 170014 i
o

-
273382/86 [i]

TOX AL SVOP D0 NO MBIOE AL BN




273382/88]

STEERING SYSTEM
6100

REPLACEMENT PARTS LIST
ITEM [PART NO.| DESCRIPTION QTY
«| 6100 274256 | CONTROL HANDLE (OLD SYLE, 2 CONNECTOR)| 1
274245 | CONTROL HANDLE (NEW STYLE, 1 CONNECTOR)| 1
6001| 274322 | SCREW M4 X 8 4
6002 COVER 1
6003 PNEUMATIC SPRING 1
6004 [ 274325 | NUT M8 1
6005 | 274263 | NUT M6 1
6006 BOLT M6 X 20 1
6007 RUBBER JACKET 1
6009 SLEEVE 1
6010 | 274330 [ ROUND NUT M56 X 1.5 1
6012 WASHER 1
6013 BOLT M10 X 30 4
6014 | 274278 | SPRING WASHER 10 4
6015 POSITIONING UNIT 1
6016 | 274335 [ BEARING 61812 1
6017| 274336 | BEARING 33013 1
6018 | 274337 | BOLT M6 X16 2
6019 | 274262 | SPRING WASHER 6 2
6020 274339 | FLAT WASHER 6 2
6021 HANDLE CONNECT PIPE 1
6022 | 274325 [ NUT M8 1
6023 | 274341 | BOLT M8 X 16 1
6024 CONNECT PIN 1
6025 SNAP RING 16 2
6026 A—HANDLE BASE 1
6027 | 274344 | SPRING WASHER 8 2
6028 | 274345 | SCREW M8 X 10 2
6037 STEERING SHAFT 1
6032 | 274332 | BOLT M10 X 30 4
6033 | 274278 | SPRING WASHER 10 4
6034 | 274348 | FLAT WASHER 10 4
6035 | 274349 | WIRE HOLDER 1
6036 SCREW M6 X 8 2
7200 | 274206 | DRIVE WHEEL (1200W) 1

*|

SERIAL NUMBER IS "09XXXX".

FOR NEW STYLE (274245)
HAS ONE WIRE CONNECTOR INSIDE THE HANDLE AND UNIT

SERIAL NUMBER IS "10XXXX", 11XXXX", "12XXXX" OR

"13XXXX".

FOR_OLD STYLE (274256)
HAS TWO WIRE CONNECTORS INSIDE THE HANDLE AND UNIT

WESCO INDUSTRIAL PRODUCTS INC.
NORTH WALES PENNA. 19454

T
HEAVY DUTY WALKIE PALLET TRUCK

owee RWS 09-12-13

D
273382, 170013, 273388, 170014 oo

e
273382/86 [i]




273382/88)

CONTROL HANDLE

REPLACEMENT PARTS LIST

ITEM |PART NO.| DESCRIPTION QTY
6101 SCREW M6 X 12 3
6102 BOTTOM COVER 1
6103 BUTTERFLY COVER (LEFT) 1
6104 BOLT M3 X 10 1
6105 PLASTIC CONNECTOR (BIG) 1
6106 PLASTIC CONNECTOR (SMALL)| 1
6107 UPPER COVER 1
6108 HORN COVER 1
6109 | 273437 | BUTTON GROUP 4
6110 BUTTERFLY COVER (RIGHT) 1
6111 WASHER 2
6112 EMERGENCY BELLY BUTTON COVER| 1

274467 | EMERGENCY BELLY BUTTON SWITCH| 1
6113| 274208 | ELECTRIC THROTTLE F/R SWITCH| 1

WESCO INDUSTRIAL PRODUCTS INC.
NORTH WALES PENNA. 10454

FEAVY DUTY WALKIE PALLET TRUCK
273382, 170013, 273386, 170014 oo,

owee RWS 09-12-13

TOK AL B D0 NO DK AL BV

=
273382/86 [i]




WHEEL ASSEMBLY

1tk

7200
Model: DM25/31-20120F

REPLACEMENT PARTS LIST

ITEM |PART NO.|[ DESCRIPTION

7201-3 DC MOTOR (1.2KW DC24V_2500R/MIN)

7202| 274354 | KEY 5 X 16

7203| 274369 | WASHER

7205| 274368 | SCREW M6 X 16

7206 | 274262 | SPRING WASHER @6

7207] 274212 | PU DRIVE WHEEL @250 X 80

7208 | 274367 | SEAL @138 X @180 X 12

7209 | 274366 | BEARING 16024

7210| 274365 | O—RING @185

7211| 274356 | GEAR

~ 7212| 274357 | SEAL

7214 | 274360 | GEAR

7215| 274359 | GEAR AXLE

7216| 274358 | KEY 8 X 18

7217 274362 | BEARING 6006

7218| 274363 | BEARING COVER

7219| 274275 | SCREW M5 X 10

7221| 274352 | SCREW M6 X 60

7222 274351 | GEAR

7223 | 274378 | SPRING WASHER @15

7224 | 274376 | BEARING 6002—2LS/P6

7225| 274375 | RING

7228 | 274373 | SNAP RING @14

7230| 274374 | COMPLETE BRAKE ASSEMBLY

7231| 274372 | SCREW M5 X 50

7232 274370 | O SEAL 48.7 X 1.8

7233| 274361 | O—RING

7234| 274355 | KEY 5 X 18

- =]
S ol e il e e ot e e e e e = e e R

7235| 274377 | SPRING WASHER @15

WESCO INDUSTRIAL PRODUCTS INC.
NORTH WALES PENNA. 10454

FEAW DUTY WALKIE PALLET TRUCK| e RWS 09-12-13
273382, 170013, 273386, 170014 oo,

=
273382/86 [i]




273382/88)

REPLACEMENT PARTS LIST
ITEM [PART NO.[ DESCRIPTION QTY
8301 MOTOR DC24V/200W 1
8302 | 274211 | SOLENOID VALVE 1
8303 FLOW CONTROL VALVE 1
8304 CHECK VALVE 1
8305 CENTER BLOCK 127 1
fydraulic 8306 RELIEF VALVE 1
sehematic 8307 CONNECT SHAFT 1
8308 O—RING 110 X 5.3 1
8309 GEAR PUMP 1.6ML/R 1
8310 RETURN PIPE 2
8311 SUCTION PIPE 1
8312 FILTER 1
8313 TANK 1
8314 | 274368 | SCREW M6 X 16 4

p [T e
& | HEAVY DUTY WALKIE PALLET TRUCK
& 273382, 7001

WALES PENI

WESCO INDUSTRIAL PRODUCTS INC.
NORTH NA 19454

170013, 273388, 170014

owes RWS 09-12-13

e
273382/86 [i]




ELECTRICAL SCHEMATIC DIAGRAM

52 FU1 D S1
A red RVZ5mrZ [ Jredfvhite RVOGue2 [ fred/uhite BYD Sna2 A red RVO. SnmZ -
I 11
sky blue EV0. SmmZ
FU2 FU3 green RYO, fmn2 -33
|::| |::| KZO 2207A5102
B i
E E
< J b 134 35 S6 S7 S8 39 310 |81
= =1 — =] R
2 lr e lr T lpa| M- B B+ A2 \ \ TsQ ‘
= O [
R A = | P | gg | }_‘ ‘ 2 d g ETR711-230 | £
& - s o
1 CI | | I S D2 = T 3
N Ll Ll LI E| | B EB| 19 g ’ it =
(I 52 g 5 B 5 g & B
£ I Bl Bl & B =z % % § g
o ° g - = al EN i 2 : 2
g E Elg|E |51 2
& g * gls|8ElR
e b o 0 D4 o= e
cDQ g g NE NE J3.1 | E E ‘% E =
= S0 & & 9 ot Bl o= |5
+ — g Bl | & - g L1 L2 Ve
2| 5| @ M1 - D6 D7
SR E > > @
F116 ijbl DU F1a
_ P18 QD/@DD@ED P11
[y D—J1 D5 ‘
132 L J\ black/red EV0.5mmZ
- black/yellow R¥0. SmmZ
purple RY0, Gom2
yellow/green RVO. Smm2
3 RVZSMm\Q*—UOOBE 3 RV18mmihd+00082 - -

WESCO INDUSTRIAL PRODUCTS INC.
NORTH WALES PENNA. 10454

FEAW DUTY WALKIE PALLET TRUCK| e RWS 09-12-13

D
273382, 170013, 273388, 170014 oo

=
273382/86 [i]




273382/88]

X0 ELECTRIC WIRING DtAGRAM
Q
= F/R contactor Energency belly Horn LB DC24v
2 w/\/ i) button svitch Battery meter MC
— 53 Brake micro switch
8 7 P12 Drive P9 P13 M [LP1S 9 83
*é Z 22074=5102 7 | motor | E ZINTL56 244/150m g b 3
© %% Ml P19 a
7 R o .
K P11 &
L] Brake L1
8] o ? ? T
B s = P12 J
\ N\ N\ N\ N yd
- N N
Key switch 51 - - .
- o = b S P23 T
E-stop switch 52 |~ -
ZDK31-250 & = G 7
Jelencid valve L2
: N —
= s P—
ol |53 —
Throttle switch I - Lift linit switch 25
- - o 54 -- P17
DCRAVIPKW Main contactor Start switch J1
ﬁ m ZIW150 24Y/1504 SR302 24V Button switch
v 57,58
+ 2V/21040x12 - 10, 811
Battery
iy

WESCO INDUSTRIAL PRODUCTS INC.
NORTH WALES PENNA. 10454

owew RWS 09-12-13

T W
HEAVY DUTY WALKIE PALLET TRUCK
273382,

170013, 273386, 170014 il

En
273382/86 [i]




273382/86]

ELECTRICAL SCHEMATIC & ELECTRIC WIRING DIAGRAM PARTS LIST

REPLACEMENT PARTS LIST

ITEM [PART NO.[ DESCRIPTION
7001]| 109162 | BATTERY
7002 | 274216 [ CONTROLLER

[®)
3

1201-3 DRIVE MOTOR
8301 HYDRAULIC MOTOR
7003 START SWITCH
7004 MAIN CONTACTOR
7005 F/R_CONTACTOR

7006 | 274457 | FUSE 10AH (CONTROL CIRCUIT)
7007 | 274458 | FUSE 150A (HYDRAULIC CIRCUIT)
7008 | 274459 | FUSE 125A (DRIVE CIRCUIT)
7230| 274374 | COMPLETE BRAKE ASSEMBLY
8302 274211 [ SOLENOID VALVE

7009 HORN

1002 | 274209 | BATTERY METER

6113 | 274208 | THROTTLE

7010 DIODE
7011 DIODE
7012 CHARGER

1003 | 273441 | KEY SWITCH
1006 | 274205 | EMERGENCY—STOP SWITCH

[ 1C) PN C) [N B DI U Y I I ) PP DR Y PG DI PP P DG DG DY DY DI DR DRI I PN

7013 BRAKE MICRO SWITCH

7014 THROTTLE SWITCH

7015| 274467 | EMERGENCY BELLY BUTTON SWITCH
7016 LIFT _LIMIT SWITCH

7017 LIFT SWITCH

7018 HORN_ SWITCH

7019 LOWER SWITCH

7020 BATTERY CONNECTOR

7021 WIRE

7022 WIRE

WESCO INDUSTRIAL PRODUCTS INC.
NORTH WALES PENNA. 19454

TEAVY DUTY WALKIE PALLET TRUCK
273382, 170013, 273386, 170014

owes RWS 09-12-13

-
273382/86 [




